

SCHNEIDER LABORATORIES

INCORPORATED

2512 W. Cary Street • Richmond, Virginia • 23220-5117
804-353-6778 • 800-785-LABS (5227) • (FAX) 804-359-1475

Excellence in Service and Technology

AIHA/ELLAP 100527, NVLAP 101150-0, NYELAP/NELAC 11413, CAELAP 2078, NC 593, SC 93003

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Method¹ 600/M4/82/020

Using SLI A6

ACCOUNT #:
CLIENT:
ADDRESS:

DATE COLLECTED: 8/21/2008
DATE RECEIVED: 8/25/2008
DATE ANALYZED: 8/25/2008
DATE REPORTED: 8/26/2008

PROJECT NAME:
JOB LOCATION:
PROJECT NO.:
PO NO.:

SampleType: BULK

Client Sample No.	SLI Sample/ Layer ID	Sample Identification/ Layer Name	PLM Analysis Results	
			Asbestos Fibers	Other Materials
1	29867571	Unit 2 Econom Hpr W		
Layer 1:	Fibrous Material White, Fibrous		None Detected	90% MINERAL/GLASS WOOL 10% NON FIBROUS MATERIAL
2	29867572	Unit 2 Econom Hpr E		
Layer 1:	Fibrous Material White, Fibrous		None Detected	90% MINERAL/GLASS WOOL 10% NON FIBROUS MATERIAL
3	29867573	Unit 2 Econom Hpr S		
Layer 1:	Fibrous Material Yellow, Fibrous		None Detected	90% MINERAL/GLASS WOOL 10% NON FIBROUS MATERIAL
4	29867574	Unit 2 Cable Tray		
Layer 1:	Soft Material Gray, Soft		6% CHRYSOTILE	94% NON FIBROUS MATERIAL

Analyst: _____

Reviewed By: _____

Total Number of Pages in Report: 1

Results relate only to samples as received by the laboratory.

Visit www.slabin.com for current certifications.

Samples analyzed by the EPA Test Method are subject to the limitations of light microscopy including matrix interference. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically bound materials. This method has a reporting limit of 1% or greater. Visual estimation contains an inherent range of uncertainty. This report must not be reproduced except in full with the approval of the lab, and must not be used to claim NVLAP or other gov't agency endorsement.